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CER’I‘IMEB MATERIAL TE TEST REPORT

S o ) Sl STOMER SHIPTO - CUSTOMER BILL TO GRADE *#- SHAPE/ SIZE :
1e] GERDAU jcoacomsasarioeey crrosucorsasarioeey WTEH0 " Wide Flangs Beam /21 X 444/ 530X 66 .
Nyt Soapl % 102 715 KMB 1023 507 ZVP —CARRETERAMEX]COCDSAHAGUI\ ; :
: MONTERREY,NL 64200 SN LENGTH WEIGHT HEAT / BATCH
" US-ML-MIDLOTHIAN Mexito TP SAHAGUN,HGO 43990 400" 28,160 LB SHU5TIINI02
300 WARD ROAD — Mexico i
MIDLO'IHIAN TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION f DATE or REVISION
USA ? S03985/000600 ASTHASTIMOT
ATTHATOIN-1]1
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING | DATE ASTM AGIASM-11
4501037660 1327-00000786025 17.10.2013
CHEMICAL COMPOSITION .
C Mn P 3 S Cu Ni Cr Mo Sn ¥ Nb
% ) % % % % % % % % % % %
0.1 0.87 0.0}1 0.0i9 (.27 232 ] U_._l_§ 0,14 0.042 0009 ﬂ.ﬂp'l 019 0.004
CHEMICAL COMPQSITION
C.EgMS
g3
MECHANICAL PROPERTEES
¥s uUTs Ys UTS GfL G
K1 K1 MPa MPa Toch mm
585 752 409 510 8000 2000
59,3 755 404 520 B.000 204.0
MECHANICAL PROPERTIES
Elong. YT rati
A %
pachi ] 0.787
24.60 0.7756
COMMENRTS / NOTES

The sbove figutes are certified chamical and physical test records as contained in tha permanent records of company. This material, including the hillets, was melted and mannfactured in
the USA. CMTR complies with EN 10204 3.1.
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